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| This research was to study the influence of metakaolin and sxhca fume on bendmg moment and ]
behavior of thin plate ‘make from glass fi iber remforced concrete Metakaolin was partrcle size
retrained on sieve No 325 less than 1 percent and condense sﬂlca fume The study used metakaolm '
and s111ca fume were replace Portland cement type 1 at 5 10 15 and 20 percent by welght of
cementmous matenals Bendmg strength of glass ﬁbers remforced concretes were mvestlgated at
ages of 7 28 56 and 180 days and compresswe strength of cements mortar were mvestlgated at ages
of 7 14 28 and 56 days. The result were found at the same cunng age, all samples contammg _
metakaolin and silica fume showed higher bending and compressive strengths than that of the ,
control samples, and vatied with amounts of the pozzolan. In contrast, they showed water
absorption and dlspl_acement decreased when amounts of the pozzolan and curing age increased.
The test results showed that the peﬁneab_ility of those concrete decreased, and density of concret_e

increased.





